

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : WOVEN FABRIC 100% COTTON 10:10 AD FWR

Job No. : 4360642
 Sample No. : LAH26-0001283
 Initial Report No. : LAHSL260001697
 Sample Color : NATURAL
 Composition : 100% cotton
 Construction : 14/2 x 14/2 54:42

>>> This is 10.10 oz Cotton
 Army Duck, preshrunk,
 Colorless with DWR+MR+ FR
 treatment per CPAI-84

Origin : Pakistan
 Retest : No

Sample Receiving Date : Mar 02, 2026

Testing Period : Mar 02, 2026 - Mar 12, 2026

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant

Conclusion	A	Remark
Flammability Test For Wall & Top Materials For Camping Tentage Products	PASS	

Remark(s) : PASS=Meet Client's/General Requirement

Signed for and on behalf of
 SGS Pakistan Pvt Ltd.



Sidra Fatima
 Executive Officer
 Connectivity & Products (C&P)

This is a computer generated report hence signature is not available.

This document is issued by the Company under its General Conditions of Services accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Test Result
Flammability Test for Wall & Top Materials of Camping Tentage Products (CPAI-84:2021; Section 6)

Fabric Weight: 421 g/sq.m

Test results
As received

Specimen	Damaged Length (mm)		After-flame time (second)	
	Lengthwise	Widthwise	Lengthwise	Widthwise
1	74	77	0	0
2	74	79	0	0
3	75	70	0	0
4	80	72	0	0
Average	75		0	

*Continuous flaming was not observed after the dipped/broken material fell on the floor of the test cabinet.

After Leaching

Specimen	Damaged Length (mm)		After-flame time (second)	
	Lengthwise	Widthwise	Lengthwise	Widthwise
1	78	79	0	0
2	87	82	0	0
3	80	76	0	0
4	79	75	0	0
Average	80		0	

*Continuous flaming was not observed after the dipped/broken material fell on the floor of the test cabinet.

After Weathering

Specimen	Damaged Length (mm)		After-flame time (second)	
	Lengthwise	Widthwise	Lengthwise	Widthwise
1	87	86	0	0
2	48	66	0	0
3	75	71	0	0
4	79	77	0	0
Average	74		0	

*Continuous flaming was not observed after the dipped/broken material fell on the floor of the test cabinet.

Requirements
1. Damaged Length

Fabric weight (g/sq.m)	Maximum average for sample unit (mm)	Maximum for individual specimen (mm)
More than 340	115	255

2. After flame time

- No specimen shall have an after-flame time of more than 4 seconds
- Average after-flame time of all specimens shall not exceed 2 seconds

3. Portions or residues that break or drip from the test specimens shall not continue to flame after they reach the floor of the test cabinet

This is a computer generated report hence signature is not available.

This document is issued by the Company under its General Conditions of Services accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

4. These requirement includes:
 - specimens that were unleached and unweathered
 - specimens that were leached but unweathered
 - specimens that were weathered but unleached

Comment

The submitted sample meets the requirements prescribed in CPAI-84:2021 Section 3.

Remarks

1. Leaching procedure:
According to CPAI-84:2021 Section 4.1: Submerging in water for 72 hours
2. Weathering procedure:
According to CPAI-84:2021 Section 4.2.2.3: Accelerated Weathering Procedure
(Fluorescent UV and Condensation Method)
Test duration: 54 hours
Test cycle: 8 hours of UV at 60 degree C, followed by 4
hours of condensation at 50 degree C using UVA-340 lamps

Sub contraction remarks: Above test has been subcontracted to SGS HK lab.

Sample Photo


SL126002912510TX_001

End of Report

This is a computer generated report hence signature is not available.

This document is issued by the Company under its General Conditions of Services accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.